



Warrington Road, Risley, Warrington, Cheshire  
WA3 6BZ  
Tel: 01925 895588 Fax: 01925 895551

**CERTIFICATE OF TEST FOR EASE OF DECONTAMINATION**  
**BS 4247 PART 1 TEST A**

**Test Certificate Number:** 2001146.2  
**Test Completion Date :** 11 July 2001  
**Manufacturer or Supplier:** Thortex  
Division of E.Wood Ltd.  
Standard Way, Northallerton,  
North Yorkshire,  
DL6 2XA  
Tel: 01609 780170 Fax: 01609 780438

**Product Description:** Thortex Floor-Tech SP Primer  
Thortex Floor-Tech HB  
  
Colour : Grey  
Substrate Description: Ca Silicate board  
Substrate Preparation : Sealed reverse and edges  
Treatment of sample prior to test : None

**Test Results:**  
Decontamination Factor (Geometric Mean) : 7143  
Deviation Parameter : 1.48  
Ease of Decontamination Classification : Excellent

Laboratory Remarks:  
No increase in counter background was observed when a sample coupon was counted prior to contamination.

**Test Laboratory:**

NIRAS, NNC Limited, Warrington Road, Risley, Warrington, WA3 6BZ, England  
Tel: 01925 895588 Fax: 01925 895551

Certificate Prepared by: (sign) J. D. Turner (print) JOE TURNER

Approved for issue by: (sign) [Signature] (print) A. FRITH

LAB QUALITY MANAGER  
(Position)



1011